DF125RTSZE 4 H = Kt

DF125RTS PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.




AZhHl  ENGINE

i 5 o 4 R /A ¥ | 4 (Unit Price)
NO.| Code name Chinese Description Qty| ¥ $
1 01010092 KahbLemk (BRaiTaEa) Engine Assy 1




SHISLER4 CYLINDER HEAD ASSY

10
12 =
& o 1313
11 %o b
1216 9@
13 13
g 5 % R EDEE B LN
NO.| Code name Chinese Description Q'ty
1 231006-0101 A5 sciEFRig M6 X110  BOLT M6X 110 1
2 | 231006-0102 GB16674/NEEIEAEM6X20  BOLT M6 X 20 2
3 231006-0103 70%#HE6. 5X1X12 WASHER 6.5X1X 12 1
4 | 231006-0104 Cl100-2#S kA @44 RIGHT COVER, CYLINDER HEAD 1
5 | 231006-0105 &ILHES I XUSLIZEFEM6 X 32 BOLT M6 X 32 2
6  231006-0106 C100-K{¢ZEERM: (ATTC) SPARK PLUG 1
7 231006-0107-2 C120 ($5#T) HEIL4A A CYLINDER HEAD ASSY 1
8 | 231006-0108 70 [1E0/ERE29.6X3.2 O-RING 29.6X3.2 1
9 | 231006-0109 70’ [ 7 (M ALELk) COVER, VALVE CHAMBER 1
10 231006-011-2 C120 (45%1) A&/ #  LEFT COVER, CYLINDER HEAD 1
11 231006-0111 C1O0 TSk F 75 (B 4ii4k) UPPER COVER, CYLINDER HEAD 1
12 231006-0112 HI=k54k# 7. 3X2. 5X 14 WASHER 7.3X2.5X 14 3
13 | 231006-0113 |C1006T ki w FEUREIMG (== F4F) NUT M6 4
14 | 231006-0114 GB5783#Z4£M6 X 25 (*=H%E) BOLT M6X25 4
15 = 231006-0115 90D <4 (JQ-4) INLET PIPE 1
16 231006-0116 HISkE4MIAPE 7. 3X2. 5X 14 WASHER 7.3X2.5X 14 1
23006-120  C120(f5#iL) <filk& s CYLINDER HEAD ASSY 1




SELARER  CYLINDER ASSEMBLY

I—

i 5 4 R JE L 4 K B LN
NO Code name Chinese Description Q'ty
1 231006-0201 70 #s4%#9.5 BUSH 9. 5 1
2 | 231006-0202 704 EEEHE &8X10.8X 1.5 RECTANGLE RING 8X10.8X1.5 1
3 231006-0203 CIO0ENIFHS X 14X 7 PIN 8X 14X 7 2
4 931006-0204 TOMETEEEE & 14X 18. 2X 2. 5 RECTANGLE RING 14X 18.2X2.5 1
5 231006-0205 CLIOSEILFHH M & GASKET ASSY, CYLINDER HEAD 1
6  231006-0206 GB16674/NELIZfEM6X 16 — BOLT M6X 16 1
7 | 231006-0207 707 R eI (2 H%E)  CLIP, HIGH VOLTAGE WIRE 1
8  231006-0208 T7OHLARFEAIEHIEEME X 23 BOLT M6 X 23 2
9 231006-0209-2 C120" < ELAKRMAE (FEET) CYLINDER BLOCK ASSEMBLY 1
10 231006-0210 Cl10%:% S m%e4H 4 (45)  GUIDE CHAIN ROLLER SET 1
11 | 231006-0211 705 Fas4hs#RE8. 5X 1. 5X 14 WASHER 8.5X 1.5X 14 1
12 231006-0212 705 MR A % (=2 H%¥) GUIDE CHAIN ROLLER PIN 1
13 231006-0213 70%EJ254H/E & 11.5X 16X 2.5 RECTANGLE RING 11.5X16X2.5 1
14 231006-0214-2 C12055 R FLAARAL I GASKET, CYLINDER BLOCK 1
15 231006-0215 HAAFIAEREM4A8X 12X 7 PIN 8X 12X 7 2

Bt
o~
=i




BCS #0149 VALVE MECHANISM

13\ jﬁ_ﬁ 1é‘ P‘ﬂ 20
o

26
e—6—© 15 —

125

7 8-g 13— o 5

& bommmmm"ﬂ- _=ra=

10 11 \2352 91 19
12
g 5 % R e = LN

NO Code name Chinese Description Q'ty
1 231006-0301 701 14%k VALVE COTTER 4
2 231006-0302 70T (1) SPRING SEAT 9
5 | 231006-0305 70-3# <[ TMAM#FELAIES  INNER SPRING, ASSY )
6 | 231006-0306 7044 A SEAL, VALVE STEM 2
7 231006-0307 701 INLET VALVE 1
8 | 231006-0308 T7O0HESI] EXHAUST VALVE 1
12 231006-0312 705 THEEHE ROCKER ARM ASSEMBLY, VALVE 2
13 231006-0313 701 T2 il ROCKER SHAFT 2
14 | 231006-0314 (M%EHIFRLE (7K 16003. 16002) GAMP SHAFT COMP 1
15 231006-0315 7TOIEH; MBhEEFE TIMING DRIVEN SPROCKET 1
16 231006-0316 7OIEMH4EFCHEREME X 12 BOLT M5X 12 3
17 | 231006-0317 708K SZEHE CHAIN ADJUSTING SET 1
18 | 231006-0318 70%% &7k B bk AXLE, TENSIONER LEVER 1
19 | 231006-0319 708K EATHE CHAIN TYHT SET 1
20 | 231006-0320 70BEScIKEAUH A LIFTER ASSY 1
21 | 231006-0321 7OBEL%TK AT 303% SPRING 1
29 | 231006-0322 B IAE 14, 5X 1. 5X 20 WASHER 14. 5X 1. 5X20 1
23 | 231006-0323 |70 EIREFEMI4X 1.5 SEALING PLUG M14X1.5 1
24 | 231006-0324 TKEFEMELRRESG. 2X1.5X 13 WASHER 6.2X1.5X 13 1
25 | 231006-0325 GB16674 K#LIEFME6X 18  BOLT M6X 18 1
26 | 231006-0326 C1001EM} 4545 4H 4 (84) SPROKET CHAIN 1




A HhEhFEZ RIGHT CRANKCASE COVER

i 5 Sl A N A HE Ay
NO Code name Chinese Description Q'ty
1 | 231006-0401 C1O0MLM N ZH A OIL RULER ASSY 1
2 | 231006-0402 CG125HLyMXOJERE18 X3 O-RING 18X3 1
3 231006-0403 GB6170MZREMS (F1%%) NUT 8 1
4 231006-0404 GB97. 13I8 (F14%) WASHER &8 1
5 231006-0405 && w8 TTER0MIES X 1.8 0-RING 8X 1.8 1
6 | 2310060406 Z100% & 2% T2 F2MS BOLT M8 1

7 | 231006-0407 Z100Z A #sFeR41A1  CAM PLATE ASSEMBLY, CLUTCH

9 | 231006-0408 710045 Hifh4f=5 ( 8801)  COVER COMP. RIGHT CRANKCASE =1
8  231006-0409 GB16674/NEEHZFEMEX40  BOLT M6 X 40 5
10 231006-0410 Z100Z&#siietR4l42  CAM PLATE ASSEMBLY, CLUTCH 1
11 231006-0411 T7OENIHY8X 12X6.3 PIN 8X12X6.3 2




ZEHEMFE = LEFT CRANKCASE COVER

5 oA W g L AR
Code name Chinese Description
2310060411 70Ef4H8X 12X 6. 3 PIN 8X12X6. 3

231006-0501 A- Hli#h46 w26 (64% 8801) FRONT PART, L.CRANKCASE COVER

231006-0502 C100/: fi#h46 /525 ( 8801) BACK PART, L.CRANKCASE COVER

231006-0503 GB16674/NHIEFEME X 28 BOLT M6X28

231006-0504 GB16674/NEHIEFEME X 50 BOLT M6X50

231006-0505 GB16674/NEHIEFEME X 32 BOLT M6X32

N O O | W N~

231006-0506 GB16674/NEHIEFEME X 70 BOLT M6X70

DN [— DD =




o

ERLlsIDA

CLUTCH ASSY

118 1|9 2‘0 2'1
= O
A
|
Je1010/01 0 IO XX
| | T
2 B fll 5] 6 7 8 9 10 1
L]
BN - KXX-
[ ]
RERR
12 13 14 16 16 17
lig 5 I A S A o Ay
NO.| Code name Chinese Description Q'ty
A 231006-0600 B4 28K Clutch ASSY 1
1 231006-0601 Z125-28E5&#s EaAL40F DRIVE PLATE COMP 1
2 | 231006-0602 Z100E&2sE LEE ALIGNING SLIDING BUSH 1
3 231006-0603 Z125-2#5 & #e 2t E CLUTCH DASH POT SLIPCOVER 3
4 231006-0604 Z125-2#E &4 BAddE  CLUTCH TOP PLATE 1
5 | 231006-0605 Z1005 A48 M BESE F OUTER FRICTION DISK A 2
6 231006-0606 Z100ES & 28 &5 BEHE 1 DRIVE FRICTION DISK 1
7 231006-0607 Z100E&#s FHRAH& CLUTCH BELOW PLATE 1
8 | 231006-0608 704 2544l ELASTIC CHECK RING 1
9 | 231006-0609 Z100ES & 2eserhaisE SHOCK ABSORBER PLATE 1
10 231006-0610 GB894. 14%[& 45 CIRCLIP 45 1
11 231006-0611 70755tk i B+ & SLEEVE 1
12 231006-0612 H7K (6000) BEARING (6000) 4
13 | 231006-0613 GB819. 20B%TM5X 12 (F14%E) SCREW M5X 12 1
14 231006-0614 Z1002 5 25 i END COVER, CLUTCH 1
15 231006-0615 70 & 2881 Kig k) LOCK NUT, CLUTCH 1
16 231006-0616 7O & SEHE I 24 5 DISH WASHER, CLUTCH 1
17 231006-0617 Z100 5 & 5% i o 25 5 GASKET, END COVER 1
18 231006-0618 70E4HIA4E & CIRCLIP 1
19 231006-0619 Z100 \BhihZH & DRIVEN GEAR COMP 1
20 = 231006-0620 Z100FEBhik PRIMARY DRIVE GEAR 1
21 | 231006-0621 Z100FEzhikFeiHE AXLE SLEEVE 1




HUBZREBE OIL PUMP

g 5 % R AR B LN
NO.| Code name Chinese Description Q'ty

1 231006-0701 CLOOMLMZE #1E OIL PUMP ASSY 1

2 231006-0702 | TONLIHZRAL B BERCAH & HUB DUMP CHAIN SPROCKET, OIL PUMP |

3 | 231006-0703 7O ZREER FlE BUSH, SPROCKET 1

4 231006-0704 | TONLIH I I M 4 & STRAINER, OIL FILTER 1




Jemh#hfs  LEFT CRANKCASE

i = P oL 4 W K Ay
NO Code name Chinese Description Q'ty
1 | 231006-0801 |C100SHLXNkHEHEA (203mm) CYLINDER STUD BOLT A 2
2 231006-0802 ik (6001) BEARING (6001) 1
3 231006-0803 7K (6203) BEARING (6203) 1
4 | 231006-0804 | croo-zsm uirse (ot o10.5 K SERME PIPE ASSY 1
5 231006-0805 GB16674/NLIZHMG X 60 (2% [1%%) BOLT M6 X 60 2
6 | 231006-0806 = 707 kLR E e (22 AR CLIP, HIGH VOLTAGE WIRE 1
7 231006-0807 GBI6674/NELIZHMG X 45 (2% [1%%) BOLT M6X 45 1
8 | 231006-0808  GBI6674/NETHZKEMG X 65 (% [14E) BOLT M6 X 65 4
9 | 231006-0809 |70g%kHEF17X29X5 (T IEK) 0TIL SEAL 17X29X5 1
10 231006-0810 | 70#ek4 i aE11. 6 X 24X 10 (THEI) OTL-SEAL 11.6X24X10 1
11 = 231006-0811 70% e I (2 HEF) CLIP, OVERFLOW PIPE 1
12 231006-0812 SD110D/C HhmAaH & LEFT CRANKCASE BLOCK 1
13 231006-0813 CG125fHIEEH10X 14 PIN 10X 14 2




Hehih#E  RIGHT CRANKCASE

S — '_b

i = P EADEE s Ay
NO.| Code name Chinese Description Q'ty

1 | 231006-0901 #hik (6201) BEARING (6201) 1

2 231006-0803 %7K (6203) BEARING (6203) 1

3 231006-0902 SD11045 Hh#hshH & RIGHT CRANKCASE BLOCK 1

4 | 231006-0903 SHLXLEEFEB(195. 5mm)  CYLINDER STUD BOLT B 2

5 | 231006-0904 UHMEZEERHEI12. 4X2X 20 WASHER 12.4X2X20 1

6 | 231006-0905 CG125DJJMHEZE (%2 H4¥%) OIL DRAIN PLUG 1




BhEMIZEAT R4 /55 ZE CRANKSHAFT CONNECTING-ROD ASSY/PISTON

1 4
SN
Z 7
\‘\_ﬁ
D

¥ = LI A k7 A =
NO.| Code name Chinese Description Qty| ¥
1
2 M e Al o)
3 231006-1001 |GY6VHZEFF MK (C120) PISTON RING COMP 1
4
5 231006-1005 703 ZEAY Y P CHECK RING, PISTON PIN 2
6 | 231006-1006 Cl207%%E PISTON 1
7 231006-1007 C120%F ZERY PIN PISTON 1
A 231006-A  C120Hhi#hiZE AT 2K CONNECTING ROD COMP 1
8 | 231006-1008 %z (6304) BEARING (6304) 2
9 | 231006-1009 120fh#hEFF4AH L CONNECTING ROD COMP 3 1
10 70 R B4 X 12. 5 SEMICIRCULAR KEY 1

¥ 12 m




FEI5H4A4 TRANSMISSION MAIN, COUNTER SHAFT

EX

< °

g —" 1
4
g 5 % R e B LN
NO.| Code name Chinese Description Q'ty
1 231006-1101 SD110-1#FHhZH & MAIN SHAFT, TRANSMISSION 1
231006-1101 3+1E#h4H& MAIN SHAFT, TRANSMISSION 1
2 | 231006-1102 SD110-1#fI%h41 4 (115mm) COUTERSHAFT TRANSMISSION 1
3 | 231006-1103 C100EFhEER (420. 13) DRIVE SPROCKET 1
4 231006-1104 GB5783MEAEM6X 10 (9%E)  BOLT M6X 10 2
5 231006-1105 70FBhEE[H MR FIXING PLATE, DRIVE SPROCKET = 1

o131




B+ 5484149 IDLER SETUP

o
O_/

ﬂ\/ﬂ O /10
1 O
i 5 S A ¢ B A & LNy
NO Code name Chinese Description Q'ty
1 231006-1201 GB5783UEFEM6X 20 (FH%E)  BOLT M6X20 2
2 | 231006-0403 GB617082FIMS (F4%%) NUT 8 1
3 231006-1202 {E£45H0E1 S PES. 5X0. 8X20 WASHER 8. 5X0. 8X 20 1
4 231006-1203 SD110:0~%h S #EAR FIXING PLATE 1
5 231006-1204 SD110f3IRYFE%E 4 PIVOT, REVERSE GEAR IDLER WHEEL =1
6 | 231006-1205 GB893. 1P+4kE26 CIRCLIP 26 2
7 | 231006-0612 FizK (6000) BEARING (6000) 1
8  231006-1206 SD110f5IR4E%E REVERS IDLER 1
9 | 231006-1207 fEIRSTERECHIEE 10X 1X 16 WASHER 10X 1X 16 1
10 231006-1208 GB894. 1$4PE 10 CIRCLIP 10 1
11 | 231006-1209 708IK% & 7458 X 8 PIN 8X8 1

¥4




a1 o

I5E 14 GEARSHIFT MECHANISM

/ o

OQO 1

1

\
12
3

i 5 DS JE L 4 K g LNy
NO.| Code name Chinese Description Q'ty
1F19 231006-1301-1 SD110ZF &4 (f81#4)  GEARSHIFT DRUM COMP 1
231006-1301-2 3+1 253 3544 (f8144) GEARSHIFT DRUM COMP 1
2 | 9231006-1302 7OAFRYREEATHEMS8X 11 BOLT, RETURN SPRINGN FIXING 8X 11| 1
3 | 231006-1303 S110EN A& LOCATING PLATE ASSY 1
4 231006-1304 (C1007E {7 AR 05 SPRING , LOCATING PLATE 1
5 | 231006-1305 Z1003k% i k2l & (PURSEFF) LIMIT SCREW 1
6 231006-1306 Hek4REEEpM: (260mm PURSIESFAY ) GEARSHIFT LEVER COMP 1
7 | 231006-1307 AYEZRL A S (3+1) GEARSHIFT SWITCH LAMP 1
8  231006-1308 GB823MELTM6X 12 (1%E)  SCREW M6X 12 1
10 231006-1310 CLOOAY{: I 18] & e (5 =A%) |GEARSHIFT SWITCH PRESSING PLATE @ 1
11 231006-1311 ZlOO%%%&};’E%%Zﬂ% CONTROLLING ARM ASSEMBLY, CLUTCH 1
12 231006-1312  HekyHR\E 1
13 231006-1313 Z100Z& 28N de 4l & CAM PLATE ASSEMBLY, CLUTCH 1

%15 W




F4E #1225 MAGNETO COMP

| EO \
8
g9
/ \/ ?
5
§
lig 5 S A A gy LNy
NO Code name Chinese Description Q'ty
1 | 231006-1401 BT gAML & (MBIZE0) STARTING CLUTCH BODY 1
2 | 231006-1402 HEHHLEL F4HA (12V6H)  ROTOR ASSY, MAGNETO 1
3 | 231006-1403 GB70. 1#24TM8 X 15 (4%)  SCREW M8X 15 3
4 231006-1404 BiHHLE T414 (12V6RE0587) STATOR ASSY, MAGNETO 1
5 | 231006-1405 7ORLHENLIERE (22 %R NUT 1
6 231006-1406 |GB16674/NHHEFEM6 X 18 (F14%) BOLT M6X 18 2
7 | 231006-1407 GB57834ZkeEM5 X 12 (F9%%)  BOLT M5X 12 2
8  231006-1408 C100%%HLHLLE S FIXING PLATE, MAGNETO CABLE 1
9 | 231006-0206 |GB16674/NELEEFEM6X 16 (F1EE) BOLT M6X 16 1

%16 17




B A Eh#1#9 ELECTRIC STARTING MECHANISM

i 5 P EN A S =1 By
NO.| Code name Chinese Description Q'ty
1 231006-0504 GBL6674/MEEEMEME6X50  BOLT M6X50 3
2 | 231006-1501 JEEHHMLER: ( AZKL:220) STARTING MOTOR ASSY 1
3 | 231006-1502 J5 B HAANLOIE % 4 52, 5 X2 O-RING 52.5X2 1
4 | 231006-1503 (C100J3BhHLHL/ Nk SPROCKET 1
5 | 231006-1504 JEahfEKAA (6277 M)F)  STARTING MOTOR DRIVE CHAIN 1
6 | 231006-1505 C100%E%% FHRH S ASSEMBLY, GUIDE PLATE 1
7 231006-1506 C100%E 24 M & ASSEMBLY, CHAIN PROTECT PLATE 1
8 | 231006-1507 GB894. 1::4E 11 CIRCLIP 11 1
9  231006-1508 GB5783#Z#M6X 12 (F4%4%)  BOLT M6X 12 1
10 | 231006-1509 C100 )5 ZhEE4e & AR PLATE, START CLUTCH 1
11 231006-1510 & T#LOFLRE6.5X 1.8 O0-RING 6.5X1.8 2
12 | 231006-1511 CLOOPRE i #5401 DISK INSULATOR 1
13 231006-1512 C1O00RKZJH#ELOIEI106. 8 X2 O-RING 106. 8 X2 1
14 231006-1513 C1O0R® i DISK INSULATOR 1
15 231006-1514 & FHEmEf30X42X4.5 | 0IL SEAL 30X42X4.5 1
16 = 231006-1515 (GB819. 1HZ%TM6X 16 (F14%) SCREW M6 X 16 2
17 | 231006-1516 CLO0-7T#/58 KBEFC2H/F  PLATE GEAR ASSY 1
18 | 231006-1517 C100-7#/5 80 KEEfe2H & PLATE GEAR ASSY 1
19 231006-1518 CLOO%E4EyHEF19X30X5  OIL SEAL 19X30X5 1

1T




RE, RAR

PAPER GASKET .

ANT [-HEAT GASKET

1 3
|
4 5 7
8 9
J¥ i o 4 RR EAEEA &= Ay
NO Code name Chinese Description Q'ty
1 231006-1601 |/ B 25 4% 3 Front Cover Gasket (L.) 1
2 | 231006-1602 E”ﬁﬁxéﬁj& Right Block Gasket 1
3 231006-1603 HAFHARLLER Middle Block Gasket 1
4 | 231006-1604 13k AEN4LE Cylinder Head Gasket(L.) 1
5 1231006-0214-2 C120" K FTAR 4Lk 110cc Cylinder Block Gasket(Aluminium) | |
[§) 231006—-0205—-2 ClZO%ﬂ%%iﬂ‘ﬂéﬂﬁ 110cc Cylinder Head Gasket Assy (Aluminium) 1
7 231006-1605-2 C120%L 3k A5 ] 4% H Cylinder Head Gasket(R.) 1
8 231006-1606 |3k 55 463 Cylinder Head Cover Gasket 1
9 231006-1607 | E 4t Intake Manifold Gasket 1

%18 1




ZF 2 R ZE 220114+ FRAME AND ACCESSORIES

O AR

PR

i

B4y (Unit Price)

J¥ 5 B
NO.| Code name Chinese Description Qty| ¥ $
1 | 0201-DF125RTS |22 Frame ASSY 1
2 02011919  RUZZE Front bracket 1
3 02012214  REHLIH LA Fngine suspension ASSY 1
4 02012204 | J5FX Rear fork 1
5 15010067 Ja - Xl M14X1. 5X275 Rear fork axle M14X1.5X275 1
6 7N IR AT E DR REM14X1. 5 Hexagon flange lock nut M14X1.5 1
7 02012207 EU&%‘F&?&@ Lower connection seat;rear absorber 1
8 02012208 m%@%yﬁ‘}%*ﬁ Connection plate, rear fork and absorber 1
9 02012209  FHEFF KA Zth) Left wire hook 1
10 02012210  FIOFF KAL) Right wire hook 1
11 02012199  KAUT A iEHAF Headlight left connector 1
12 02012200  KRIT A& Headlight right connector 1
13 02011925-1  ZEM¥BAE | 2238 3 48 Left plastic lower mounting bracket 1
14 02011925-2  AM¥B{F T 22 3E 57 48 Right plastic lower mounting bracket | 1
15 02012202 ¥ Side stand 1
16 15010063  HLfiRez Bolt,side stand 1
17 07020138 A Spring,side stand 1
18 02011926  J5EEMmIT L4 Bracket,rear turnlight 1
19 02012151 | JERESZ 28 Licence bracket 1
20 02012205 )5 iAT # Rear wheel adjuster 1
21 02012206  JE¥CiRTT A Cover,rear wheel adjuster 1

19 m




Ha B Fn it £4EFOOT PEDAL & ACCESSORY

F 7 = =SS VA ¢ VA 1 g | BN (Unit Price)
NO.| Code name Chinese Description Qty| ¥ $
1 02050077-1 4@HLE -SRI Front left foot rest combination 1
2 02050078 | HAMIHETT A Front right foot rest combination 1
3 02050081 & ILE & G A Rear left foot rest combination 1
4 02050082  |HAMHE )G A Rear right foot rest combination 1
5 02011920  Fi3HR &R e Front guard plate bracket 1
6 02011922  J5P4TBHR S48 Rear fender bracket 1
7 02011927  fRFG & oE Fuse box bracket 1
8 02012198 iR S48 Front guard bracket 1

%20 W




dEmie Y\ RS Steering control ASSY

¥ 5 o 4 R D BrE: | # (Unit Price)
NO Code name Chinese Description Qty| ¥ $

1 02030769 | _EERER Upper coonection plate 1

2 02030766  ZEFiE Handle bar,Left 1

3 02030767 A FE Handle bar,Right 1

4 10020086 A& Handle grip,Left 1

5 10020087  WHIHEE Throttle Handle Grip 1

6 10020088 Pk Balancer 2

7 10030013 | BE& s T4 Clutch handle assembly 1

8 02030204 TEAR Lower connecting plate 1

9 12030066 [ 47 T4 7K 30205/ @ 25% D 52%16. 25 | Tapered roller bearing30205/025*®52%16.25 | 1

10 12030067 [ 48 T4l 7K 30206/ © 30% D 6217, 25 |Tapered roller bearing30206/® 30%d62+17. 25 1

11 07010209  mijERS (A Front suspension absorber(Left) 1

12 07010210 A E RS () JoRERISZZE | Front suspension absorber(Right) 1

13 07010211 JaUE s (XRZ-HJZ-001)  Rear shock absorber(Left) 1

14 08020313 V174 (L:550mm/105mm) Throttle cable (L:550mm/105mm) 1

15 08020314 | X774k (L:550mm/62mm) Choke cable (L:550mm/62mm) 1

16 08020315 | & 254k (L:900mm/65mm) |Clutch cable (L:900mm/65) 1

21 m




BIGHEXIFront and rear brake system

—

g i o 4 RR EA G HiE | B4 (Unit Price)
NO.| Code name Chinese Description Qty| ¥ $

1 04010134 HAHER &K Front Disc Brake ASSY 1

2 HIR 3R Front disc brake upper pump 1

3 AR R I Front disc brake oil pipe 1

4 E S Front disc brake lower pump 1

5 04020040-1  ®34E 130X ¢ 271X $150/5-410.5 | Brake Disc (Front) 1

6 RS A T4 Front disc brake handle 1

7 190043 J7 OB WERIFFR Micro Switch 1

8 12990030  HERIE k% Clamp for brake hose 1

9 04010135 S A L Rear Disc Brake ASSY

10 JE BE AR HIT 2R Rear disc brake front pump 1

11 o AR % Rear disc brake switch 1

12 o R R I AR Rear disc brake oil cup 1

13 S TR Rear disc brake oil pipe 1

14 JE AR J5 2R Rear disc brake rear pump 1

15 040200411  ##l# ¢ 105X 6240% ¢125/5-410.5 Brake Disc (Rear) 1

16 190061 MER Rear Brake Pad 2

%22 W




i 5 o3 4 BR IR ke | B84 (Unit Price)
NO.| Code name Chinese Description Qty| ¥ $
1 10080058 &4 Lock Sets 1
2 01020011 [N )ds Flasher 1
3 01020028  EJEfY Ignition Coil 1
4 01020021  #kH3% Relay 1
5 10070001 mW\ Horn 1
6 08010158  HLZSZL Harness 1
7 01020083 &y s Rectifier 1
8 10990019  HiJiK Battery 1
9 10050094 1Yk Speedometer 1
10 01020078 ik CDI 1
11 10010029  HEIFRLAL Switch ASSY,Left 1
12 10010030  HEFFKA Switch ASSY . Right 1
13 09010091 i KAT Headlight 1
14 09030084 54T Taillight 1
15 090201531 Ry mIT Front Turnlight,Left 1
16 09020153-2 i AAT Front Turnlight,Right 1
17 09020154-1 | J5 A HEmAT Rear Turnlight,Left 1
18 | 09020154-2 JaAfi%%mkT Rear Turnlight,Right 1
19 09030085  fEHEAT Licence light 1

%23 1




{48 Z %% SUPPLY SYSTEM

OB R

PR

o

=

B4y (Unit Price)

i 5
NO Code name Chinese Description Qty| ¥ $

1 01030025 e Carburetor 1
2 01040055 U FRD38 Air clearner(@38) 1
3 02012215 e AR S A Bracket,air cleaner 1
4 01990066 TR e Carbon canister 1
5 06030002 PRIH @4, 5%8. 5 Oil tube 1
6 12010007 HEEPS Clamp for oil tube 4
7 06990001 U Oil filter 1
8 10060005 WMFTT R Fuel switch 1
9 01990043 BEL & i blocked valve 1
10 01050117 A A Muffler 1
11 01990024 A Asbestos pad 1
10040091 VAT AL R 2R Fuel sensor 1

24 W




BI/5% FRONT&REAR WHEEL

g 7 S A A = By
NO.| Code name Chinese Description Q'ty
1 02040441 EIE 5 Front rim 1
2 HT5SHh (M14%1. 5%245) Front wheel axle(M14*1.5%*245) 1
3 15010065 | FikeHh#E (025%015. 5X29)  Bush,front wheel(@25*@15.5X29) 1
4 RIS A H E R (M14%*1. 5) | Lock nut,front wheel (M141. 5) 1
5 10040065  ZEIHEAL RS Speed sensor 1
6 06010027  Hi%HR110/70-17 Front tyre 110/70-17 1
7 02040442 JGREL Rear rim 1
8 Ja 564 (M14X017X305) Rear wheel axle(M14X@17X305) 1
9 W (f5) 017.5%026%18  Left Bush @17.5%@26*18 1
10 15010023  #h#E () 017.5%026%29 Middle Bush@17.5*026*29 1
11 B (47) 017.5%026%15 Right Bush@17.5*@26*15 1
12 J& el A2 RE (M14%1. 5) | Lock nut,rear wheel(M14*1.5) 1
13 190225 AL Tire valve 2
14 06010026  j5%fir140/70-17 Rear tyre 140/70-17 1
15 02040443 4 2%428H-12677 Chain( 428H-126L) 1

%25 W




R Painting

covering

14

1 9 ‘20

F H = XX # R R e BN
NO. Code name Chinese Description Q'ty $
1 03010672 Y /DF125RTS Front Fender 1
2 03010674 Rl THl &% /DF125RTS Front Panel 1
3 03030993 44X Windshield 1
4 03010725 i 72 KK /DF125RTS Front large panel;Left 1
5 03010726  HiI 4 KHR/DF125RTS Front large panel;Right 1
6 03010675 /L4 H/DF125RTS Front Guard Board;Left 1
7 03010676  HiA##k/DF125RTS Front Guard Board;Right 1
8 03010677 7Rk /DF125RTS Side Panel; Left 1
9 03010678 A fll#k /DF125RTS Side Panel; Right 1
10 05030077  JM%E/DF125RTS Fuel Tank 1
11 03010677 A ik /DF125RTS Left middle side panel 1
12 03010678 A ik /DF125RTS R middle side panel; Right 1
13 03010727  JEf#R/MAEDF125RTS Left side panel small piece 1
14 03010728 AR /MEDF125RTS Right side panel small piece 1
15 03010681 /£ J5#"#% /DF125RTS Rear Guard Board,Left 1
16 03010682 i )54 #/DF125RTS Rear Guard Board,Right 1
17 03010673 JgH Lo /DF125RTS Rear center guard 1
18 09050002  [BIFE{f [ % FrMb Circular orange reflector M5 1
19 09050003 A4 = M5 Circular red reflector M5 2
20 09050001 | A =IEHM5 Square reflector 2

%26 11




PP PP COVERING

¥ i T i S EI SR e By
NO.| Code name Chinese Description Qty| ¥
1 03030981 R E Instrument bottom cover 1
2 03030985 HI AR b Front floor panel upper 1
3 | 03030985-1 AR Front floor panel lower 1
4 03030982-1 AR A 355 15 R A Side panel left decorative grid 1
5 03030982-2 MV AR AT 25 0 X A Side panel right decorative grid 1
6 03030983 JeIm AR 5% Left fuel tank edge strip 1
7 03030984 yaplibicpuk: S Right fuel tank edge strip 1
8 03031063 (RS uE:S Front edgings, left 1
9 03031064 B AT 4% Front edgings,right 1
10 03031058 YLK 46 Plastic water tank 1
11 03030987 JG Rear floor panel 1
12 03030986-1 Ao F 2R Left middle decorative panel 1
13 03030986-2 A BT Right middle decorative panel 1
14 03031602 Ja NIBIR Rear inner fender 1
15 03030988 Ja PSR Rear fender 1
16 03030990 Ja BT T Connection plate,Rear tail light 1
17 03030991 e e Cover, rear fork 2
18 03030991-1 JE IR = ZE Cover, rear absorber 2
19 03030992-1 Ja AR k1 Rear bottom plate plug 1 1
20 | 03030992-2 J5 MR 3 L2 Rear bottom plate plug 2 3
21 09060031 Ja S Rear mirrow 1
22
23
24
25

2T W




MEENIERS 4 SEATER & RUBBER PARTS

0 cd/s

i i o3 4R N A HE By
NO.| Code name Chinese Description Q'ty
1 05010085-1 T P 4 Front seater 1
2 05010085-2 5 RE R Rear seater 1
3 06990101 IR T Battery strap 1
4 06990102 T H &gk Tool box strap 1
5 06020199 THAR BT B E AR Front rubber parts; fuel tank 2
6 06020198 HIORAT ] R Rubber part;headlight 2
7 06020200 AR I ] E R Rear rubber parts; fuel tank 2
8 06020201 J7 R 2 Rubber cover,handle bar bolt 4
9 06020197 PR e 2 Rubber cover, 20

%28 1




MEZETE Tool Kit

¥ i o 4 BR D = Hfir
NO Code name Chinese Description Q'ty
1 16010006 XS MR 22 T ) Dual-Purpose Screwdriver 1
2 16010005 12-14FF O RRTF Open Spanner(12-14) 1
3 16010004 8-10JF H R4 F Open Spanner(8-10) 1
4 16010007 16%F 11 K fb ZE B Spark Plug Box Spanner(S=16) 1
5 16010002 6mm A 7S IR T Socket Head Screw Wrench(6mm) 1
6 16010001 Smm PN 7S AT Socket Head Screw Wrench(5mm) 1
7 16990010 M4 T B Bag for Tools Kit 1
8 M4 T B R Tools Kit 1

%29 W




